# American Journal of Surgery and Clinical Case Reports

## **Review** Article

Refractory Raised Intracranial Pressure: A Case-Based Therapeutic Review in Resource-Limited Setting

Received: 16 Aug 2021

Accepted: 24 Aug 2021

Published: 30 Aug 2021

## Ostwal S1\*

Department of Pain and Palliative Medicine, SRJ CBCC Cancer Hospital, India

## \*Corresponding author:

Shrenik Ostwal, Department of Pain and Palliative Medicine, SRJ CBCC Cancer Hospital, A B Road, Near LIG square, Indore-452008, Madhya Pradesh, India, Tel: +91-9970975241, E-mail id: drshrenikostwal@gmail.com

## Keywords:

Intracranial Pressure; Palliative Care; End of Life Care; Palliative Sedation

# Copyright:

©2021 Ostwal S. This is an open access article distributed under the terms of the Creative Commons Attribution License, which permits unrestricted use, distribution, and build upon your work non-commercially.

## **Citation:**

Ostwal S. Refractory Raised Intracranial Pressure: A Case-Based Therapeutic Review in Resource-Limited Setting. Ame J Surg Clin Case Rep. 2021; 3(11): 1-6

# 1. Abstract

**1.1. Background:** Raised Intracranial Pressure (ICP) often presents with series of symptoms which adversely affects patient and their family members. It usually leads to a life-threatening condition that requires immediate medical attention. With disease progression, patients tend to experience severe, persistent, and refractory symptoms.

**1.2. Objectives**: To review available pieces of evidence for raised intracranial pressure in malignant conditions on a background of the clinical scenario.

**1.3. Clinical Scenario and Results**: We came across a 36 yr old gentleman diagnosed with malignant melanoma and presented with large cerebral mass refractory to disease-modifying treatment (RT/ CT/ Surgery) and regular conservative management. He presented with persistent refractory raised ICP features requiring administration of medications beyond their recommended schedule. All available treatment modalities failed to achieve adequate symptom relief. Medico-legal and clinical complexities added burden to management. Consideration of palliative sedation was found to be a good option near the end of life.

**1.4. Conclusion**: Palliative sedation should be considered as a therapeutic option in the terminally ill patient where the goal is to relieve and comfort from severe, intractable sufferings.

## 2. Introduction

Raised ICP is a common neurological complication in patients with primary or secondary brain lesions, affecting a person's physical, cognitive and social functioning and quality of life [1]. Possible etiologies include an increase in either volume of the brain, cerebral blood flow, or Cerebrospinal Fluid (CSF). The rigid non-compressible nature of the human skull often adds to increasing ICP. Resting ICP represents an equilibrium pressure between CSF production and absorption. The Monroe- Kellie hypothesis states that change in intracranial brain volume reciprocally changes volume in one of the components, either blood or CSF [2].

In most cases, raised ICP can be managed conservatively using optimal treatment with steroids, anti-edema therapies, analgesics, anti-emetics, and other supportive medications. This may be followed by radiotherapy or chemotherapy or neurosurgery (decompressive craniotomy or ventriculoperitoneal shunting if ventricles are dilated). Other available measures: hypothermia, hypertonic saline, hyperventilation, barbiturate coma can be considered according to availability. Very rarely patient presents with persistently raised ICP features refractory to available treatment modalities. This increases symptom burden and distress to patients and their families. Inability to achieve adequate symptom control often increases distress among the care team.

This article depicts a case-based therapeutic review in a patient who had persistent features of refractory raised ICP. Every available treatment modality has been tried for optimal symptom control. Failure to achieve good symptom benefit lead to continuing medications post their recommended schedule.

## 3. Case Summary

A 36-year-old gentleman, Mr. S presented with a subcutaneous nodule over the left leg. The diagnostic evaluation suggested malignant melanoma of the left leg with lung metastases. Prior treatment history includes palliative radiotherapy and advice for palliative chemotherapy. However, the patient defaulted and started Volume 3 | Issue 11

**Open Access** 

himself on alternative medications. After two months he presented with lymphadenopathy over an inguinal and pelvic region with increased left leg nodular swelling. Despite advice for palliative chemotherapy, the patient defaulted. After one month he presented with left lower limb weakness with a history of recent onset convulsion, headache, vomiting, and double vision. Post stabilization, Magnetic Resonance Imaging (MRI) of the brain showed a large peripherally rim enhancing lesion in right parieto-occipital lobes and left occipital lobe. Both lesions were associated with marked perilesional edema and a midline shift towards the left side. Ophthalmological examination showed moderate bilateral papilloedema. A decision about Whole-Brain Radiotherapy (WBRT) with the involvement of the palliative care team had been taken and was conveyed to the patient and family members. Due to concerns involved regarding post-WBRT memory loss, neurological dysfunction, and inability to manage financial and personal dealings, Mr. S requested to manage symptoms conservatively. Thorough counseling regarding the need for WBRT, the urgency of the situation, effect on memory and other neurological functions, possible consequences of inadequate therapy had been done. Mr. S understood all these things and took discharge against medical advice. He was advised to visit the Emergency Room (ER) in case of any symptom worsening and was discharged with supportive medications including anticonvulsants. Meanwhile, nodular swelling over the left leg had increased to a large fungating ulceroproliferative lesion of approximately 10 cm x 10 cm. After ten days, Mr. S presented to ER with features suggestive of raised ICP. His symptoms were controlled with conservative medical decompressive therapy (MDT) with intravenous (IV) injections of dexamethasone 8 mg, mannitol 100 ml, ondansetron 8 mg, paracetamol 1 gm, and has been re-counseled for WBRT. Mr. S agreed to go ahead with WBRT and received 20 Gray/ five fractions. An opinion from the medical oncology team has been sought for the feasibility of palliative chemotherapy. But due to the extensive nature of the disease and poor likelihood of benefits, chemotherapy was deferred and he was referred back to the palliative care team. A neurosurgery opinion was also ruled out for any role of surgical intervention.

Post-WBRT, his symptoms were well under control. He was discharged on oral medications in a clinically stable condition. Family members were educated regarding wound care. After a week, he presented to ER with worsening features of raised ICP and severe nociceptive pain over the left leg wound. Upon inquiry, he was found to have very poor medical compliance. The reinstitution of conservative medical management achieved optimal symptom control. Inadequate pain control with weak opioids leads to consideration of strong opioids like fentanyl to achieve proper analgesia. Repeat ophthalmology opinion showed marked bilateral papilloedema. Laboratory investigations revealed increased white blood cell count. Wound swab culture/ sensitivity confirmed the diagnosis. Appropriate antibiotics controlled the infection. He was discharged in a clinically stable condition with symptoms well under control. Mr. S was on regular follow-up with the palliative care team with frequent home visits and phone follow-up. For the next three weeks, his symptoms were well under control and he was able to manage his office work from home.

Post three weeks' period, he presented to ER with worsened symptoms. He was admitted for supportive care and received immediate conservative MDT. Other supportive measures for his symptoms were continued with regular wound dressing. Head positioned to 300. Repeat ophthalmology examination showed persistent marked papilloedema. A maintenance dose of 24 mg/day dexamethasone, 24 mg/ day of ondansetron, 3 mg/day haloperidol (increased from 1.5 mg/day), 300 ml/day mannitol, 4 gm/day of paracetamol with 25 mcg/hr of fentanyl transdermal patch was continued. However, even after 5 days of optimal treatment, his symptoms persisted. Repeat brain imaging showed a marked increase in bilateral cortical mass with extensive perilesional edema and a new lesion at the left occipital area. There was no evidence of dilated ventricles or obstructive hydrocephalus, hence a neurosurgery opinion was ruled out. A decision to start on 3 % hypertonic saline infusion was taken with serum sodium levels maintained in the range of 145-155 mEq/L. Along with this, he was started on fentanyl infusion of 1000 mcg/24 hrs mixed with 10mg/day haloperidol. Dosage of rest medications (dexamethasone to 32 mg/day, ondansetron to 32 mg/ day) was increased. For the next two days, Mr. S felt better with rarely any symptoms. Multiple counseling sessions were held with the patient and family members regarding disease prognosis. After three days of treatment, his laboratory parameter showed severe hypernatremia (serum sodium levels- 158 mEq/ L) with clinical features of hypertension. Hence a decision to withhold 3% hypertonic saline infusion was taken. Even after optimal treatment, his symptoms persisted and were considered refractory. His general condition continued to deteriorate.

Because of persistent, refractory symptoms and deteriorating general condition, a decision of palliative sedation and end-of-life care was taken and agreed upon. He was started on continuous IV infusion (CIVI) of 1000 mcg fentanyl + 15 mg haloperidol + 10 mg midazolam. Other medications were continued as before. After two days of being clinically better, his symptom started worsening. Features of raised ICP continue to increase and Mr. S experienced symptoms even worse than before. Due to deranged laboratory parameters (mainly hypernatremia) and worsening of symptoms, he was again started on a short course (3 days) of mannitol. The dose of fentanyl and midazolam was increased to 1200 mcg/ 24 hrs and 15 mcg/24 hrs respectively with a maintained dose of haloperidol. The dose of dexamethasone was also increased to 36 mg/day. After 3 days of IV mannitol and with normal serum sodium levels, he was shifted to 3% hypertonic saline. Post mannitol withdrawal, his symptoms recurred which was controlled by reinstitution of mannitol. However, patient remained to be conscious and alert with a

#### ajsccr.org

good response to commands. Because of insomnia and distress due to disease prognosis, the dose of midazolam was escalated further. Meanwhile patient expressed his wish to be at home during his last breath. Hence meeting with family members was organized. Due to the need for continuous IV infusion, non-availability of fulltime trained nursing support, financial constraints, and the inability of the wife to handle the husband's acute condition, a decision regarding the place of care was reconsidered. Mr. S was informed about possible difficulties in the care process and consented to hospital care. With a continued high dose of dexamethasone, Mr. S developed gastritis-like features being inadequately controlled with 80 mg/ day of pantoprazole. An infusion of pantoprazole 120 mg/ day was started with peroral sucralfate suspension to cover gastric mucosa. Mr. S was on three separate infusions (fentanyl + midazolam + haloperidol; pantoprazole; and parenteral nutrition) for his optimal symptom control. With this, he felt more comfortable and found himself actively involved in decision-making and managing his important personal dealings. The family was also relieved with optimal symptom control. Achieving good clinical and symptomatic benefit with CIVI and other supportive measures, the family again requested to reconsider the place of care to be at home. A thorough discussion regarding current disease status, need for continuous IV medications and opioid availability with trained nursing staff was held with the active participation of the patient and family members. A decision to taper the dose of IV infusion with simultaneous oral medications (maintaining constant daily dose of all medicines) was taken. Change to the oral route was not tolerated with recurrence of symptoms. Hence he was restarted on IV injections with the same dosage. Symptoms were stabilized with immediate IV doses. Post stabilization, a meeting was held with family members regarding goals of care and place of care. It was decided to provide end-of-life care at the hospital with continued palliative sedation. Mr. S was continued on CIVI for two weeks in a stable clinical state following which, his general condition deteriorated. After three days, Mr. S expired without experiencing any symptoms. The family was satisfied with good symptom control near the end of life and decreased distress.

## 4. Discussion

The goal in the management of raised ICP is to identify etio-pathological cause along with measures to reduce ICP (maintaining Cerebral Perfusion Pressure (CPP) and reduction in vasogenic edema) [3]. In clinically evident cases, immediate reduction in ICP is warranted and it often helps to decrease further complications. Regular ICP monitoring may not be possible in many hospitals and should not halt emergency treatment. Treatment protocols often include maintenance of ABCs (Airway, Breathing, Circulation); proper positioning (head elevation of 150-300, avoiding sharp head angulations and tight neck garments) [4–6]; steroids (mainly dexamethasone); osmotherapy/ anti-edema measures (mannitol/ hypertonic saline/ acetazolamide/ glycerol); adequate analgesia; 3

maintaining euvolemia, euglycemia and eunatremia; anti-epileptics for prevention and treatment of seizures; surgical therapies-Cerebrospinal Fluid (CSF) drainage or removal of the mass lesion. Many times raised ICP does not respond to routine treatment measures despite optimal therapy and is often labeled as refractory. Suggested therapies for such cases include sedation (may involve the induction of barbiturate coma [7,8]); hypothermia [9]; hyperventilation; decompressive craniotomy with or without duraplasty.

## 4.1. Anti-Edema Measures

Rapid reduction in ICP and cerebral edema often prevent the development of future complications. Hyperosmolar solutions- Mannitol/ Hypertonic saline/ glycerol acts by removing water from normal brain parenchyma hence lowering ICP [10]. These solutions are effective in the intact blood-brain barrier. Mannitol (18% or 20%), the most commonly used osmotic agent usually acts by i) increase in cerebral blood flow, hence improving CPP; ii) Hygroscopic action by creating an osmotic gradient between blood and brain; iii) Diuretic action; iv) Red blood cell deformation; v) constriction of brain arterioles and veins. The recommended dose is a loading dose of 1 g/kg over 15-30 min (both in adults and children) followed by 0.25 g/kg every 6-8 hourly. The recommended schedule is not more than 3-4 days. Avoiding dehydration and hypotension are of utmost importance in patients started on mannitol [11–13].

Hypertonic Saline (3 % or 23.4 %) is found to be as effective as mannitol in lowering raised ICP. In addition to osmotic action, it acts via the regulation of vascular blood flow. Recommended dose is: 3%: 5-10 mL/kg; 23.4%: 30 mL/dose. However, there is a risk of rebound effect if being used for a longer duration [12,14,15].

Glycerol is orally available in preparation and acts via osmotic action. It readily crosses the blood-brain barrier. It is mainly useful as maintenance therapy to control the rise in ICP in brain metastases patients. The recommended dose is 1.5 g/kg/day every 4-6 hrly or 120 ml stat dose in acute cases where mannitol is not available. In some cases, it can be used by the intravenous (IV) route. IV injection reduces ICP with an effect lasting for about 70 min without any effect on serum osmolality [16].

#### 4.2. Corticosteroids

Steroids mainly act by blocking the outflow of blood components from the capillary bed into brain tissue at the damaged blood-brain barrier. Various corticosteroids have been used in raised ICP cases, out of which dexamethasone is more effective. It does not have mineralocorticoid potency, hence does not lead to sodium and water retention. Due to its less binding to plasma proteins, it is usually found in higher concentrations in CSF as compared to other corticosteroids. The dose of dexamethasone may range from 4 mg/ day to 96 mg/ day. However, studies failed to show the higher efficacy of a drug with higher doses. The usual recommended dose is 24-36 mg/ day in divided doses. Suggested dose in children: initial dose of 1 mg/Kg followed by a maintenance dose of 0.4-1 mg/kg in divided doses [17–19]. Long-term therapy with dexamethasone should be individualized according to the case basis as prolonged use may cause some serious adverse effects. Hence it is advisable to taper off or discontinue dexamethasone whenever not required.

#### 4.3. Analgesia

Adequate analgesia is required for better symptom control and improved quality of life. Such patients often experience moderate to severe headaches due to raised ICP. Additionally, there might be pain due to disease primary or associated co-morbid conditions. A step ladder approach as recommended by World Health Organization (WHO) is useful to alleviate pain. The initial analgesic used is Paracetamol (up to 4 gm/ day). The role of Non-Steroidal Anti-Inflammatory Drugs (NSAIDs) is questionable because of their action on prostaglandin synthesis and vascular bed. Also, negative effects on gastric mucosa along with concomitant use of steroids may add up to the complexity of the situation. Step II medications like tramadol, tapentadol can be considered with precautions for moderate to severe pain. However, the possibility of seizure precipitation should be taken into consideration. For cases where the patient experiences more severe pain, step III medications like morphine, fentanyl can be an option after adequate evaluation and optimization with other medicines [20]. Our clinical experience showed better tolerability and less side effect profile with fentanyl when compared with morphine for pain control [21]. Adjuvant medicines should always be considered for adequate analgesia.

Patients approaching near the end of life should be preferred for non-oral routes- transdermal, subcutaneous, intravenous, per rectal, nasal, or sublingual as per patient's condition and resource availability.

#### 4.4. Hyperventilation

By reduction in partial pressure of carbon dioxide (PaCO2), hyperventilation decreases cerebral blood flow (CBF) and cerebral blood volume by vasoconstriction [22,23]. With per mm Hg of PaCO2 change, a 2% change in CBF has been observed. In a normal person where all compensatory mechanisms are intact, hypercapnia causes cerebral vasodilation without an acute increase in ICP [22,24–26]. However, in patients with brain metastases, a reverse phenomenon is usually seen. A minimal rise in PaCO2 levels in such patients causes a marked increase in ICP and thus increased symptom profile. Reduction in cerebral blood flow may induce or worsen cerebral ischaemia [27,28], hence hyperventilation is usually advisable only in a close monitoring neurocritical care setting.

A possible mechanism of benefit from hyperventilation is shunting of blood flow from normo-responsive blood vessels to damaged blood vessels, relieving cerebral ischaemia [22,23]. However, this effect doesn't sustain beyond 24-36 hrs due to compensatory mechanisms in the brain (bicarbonate buffering and readjustment of cerebral smooth muscles to produce cerebral pH milieu).

## 5. Surgery

Neurosurgical interventions are an aggressive form of treatment to surgically remove resectable Space-Occupying Lesions (SOL) or parts of the brain. Outcomes of surgical resection for single brain metastases are found to be superior when compared with WBRT [29,30]. For multiple brain metastases, the preferred choice of treatment is WBRT as compared to any other treatment modality.

Decompressive Craniotomy, a surgical procedure to remove part of a skull and underlying dura mater to overcome the rigid nature of the skull. It benefits from providing extra space for the brain during worsening brain edema. The presence of a mass lesion in the brain causes changes in venous outflow, leading to immediate and dramatic changes in intracranial blood volume and thus ICP. This results in a vicious cycle for increasing brain edema and pressure [31]. Very few studies showed moderate to high evidence of the effectiveness of decompressive craniotomy on reducing raised ICP [32–35]. Possible complications include seizures, subdural hygroma, hydrocephalous, infections, intracranial hemorrhage, etc [31,36,37]. However, the role in advanced cancer patients with non-resectable brain metastases is very limited.

CSF drainage either via Ventriculoperitoneal (VP) shunt or Lumbo-Peritoneal (LP) shunt {External Ventriculostomy}, where a shunt is placed between CSF from a lateral ventricle through a pressure regulating valve and into the atrium or peritoneal or pleural cavity. Though this technique is found to be beneficial in reducing increased ICP levels [38,39], there are chances of infection (0-19%) and hemorrhage (2%) [40,41].

## 6. Palliative Sedation

Palliative sedation is defined as 'the administration of non-opioid drugs to sedate a terminally ill patient to the level of unconsciousness as an intervention of last resort to treat severe, refractory pain or other clinical symptoms that have not been relieved by aggressive, symptom-specific palliation' (National Ethics Committee and Veterans Health Administration, 2006). The most common indication for palliative sedation remains pain, dyspnoea, and terminal delirium. However other sufferings as a result of severe, intractable, refractory symptoms such as vomiting, bleeding, seizures, depression, agitation, existential distress may warrant palliative sedation.

Commonly used medications for palliative sedation, mostly as combination therapy, include opioids (morphine, fentanyl, hydromorphone), benzodiazepines (lorazepam, midazolam- most commonly preferred due to its rapid onset and easiness for titration), neuroleptics (haloperidol, chlorpromazine, levomepromazine), barbiturates (pentobarbital, thiopental, and phenobarbital) and other anesthetic induction agents (ketamine, propofol) [42–45].

In our case, we observed palliative sedation with a combination of adjuvant drugs benefited the patient most.

## 7. Conclusion

In resource-limited settings, treatment for refractory raised intracranial pressure can be individualized with a combination of palliative sedation and adjuvant medications. Palliative sedation should be considered as a therapeutic option in the terminally ill patient where the goal is to relieve and comfort from severe, intractable sufferings.

## References

- Meert KL, Eggly S, Pollack M, Anand KJ, Zimmerman J, Carcillo J, et al. Parents' perspectives on physician-parent communication near to time of a child's death in te pediatrics inensive care. Pediatr Crit Care Med. 2008; 9: 2-7.
- 2. Roytowski D, Figaji A. Raised intracranial pressure: what it is and how to recognise it. Rais Intracranial Press. 2013; 31: 390–395.
- Rosner MJ, Rosner SD, Johnson AH. Cerebral perfusion pressure: management protocol and clinical results. J Neurosurg. 1995; 83: 949–62.
- Schwarz S, Georgiadis D, Aschoff A, Schwab S. Effects of induced hypertension on intracranial pressure and flow velocities of the middle cerebral arteries in patients with large hemispheric stroke. Stroke. 2002; 33(4): 998-1004.
- Wen PY, Schiff D, Kesari S, Drappatz J, Gigas DC, Doherty L, Medical management of patients with brain tumors, J. Neurooncol. 80 (2006) 313-332. https://doi.org/10.1007/s11060-006-9193-2.
- Feldman Z, Kanter MJ, Robertson CS, Contant CF, Hayes C, Sheinberg MA, et al., Effect of head elevation on intracranial pressure, cerebral perfusion pressure, and cerebral blood flow in head-injured patients. J Neurosurg. 1992; 76(2): 207-211.
- Eisenberg HM, Frankowski RF, Contant CF, Marshall LF, Walker MD. High-dose barbiturate control of elevated intracranial pressure in patients with severe head injury. J Neurosurg. 1998; 69(1): 15-23.
- Majdan M, Mauritz W, Wilbacher I, Brazinova A, Rusnak M, Leitgeb J, Barbiturates use and its effects in patients with severe traumatic brain injury in five European countries. J Neurotrauma. 2013; 30: 23-29.
- 9. Clifton GL, After Acute Brain Injury, English J. 344 (2001) 556-563.
- Ropper AH, Hyperosmolar therapy for raised intracranial pressure, N. Engl. J. Med. 367 (2012) 746-752. https://doi.org/10.1056/NE-JMct1206321.
- Cruz J, Minoja G, Okuchi K, Facco E. Successful use of the new high-dose mannitol treatment in patients with Glasgow Coma Scale scores of 3 and bilateral abnormal pupillary widening: a randomized trial, J. Neurosurg. 2004; 100: 376-383.
- Doyle JA, Davis DP, Hoyt DB. The use of hypertonic saline in the treatment of traumatic brain injury, J. Trauma - Inj. Infect. Crit. Care. 2001; 50: 367-383. https://doi.org/10.1097/00005373-200102000-00030.
- 13. Cruz J, Minoja G, Okuchi K. Improving Clinical Outcomes from Acute Subdural Hematomas with the Emergency Preoperative Ad-

ministration of High Doses of Mannitol: A Randomized Trial, Neurosurgery. 2001; 49: 864-871.

- Bratton SL, Chestnut RM, Ghajar J, Hammond FFM, Harris OA, Hartl R, et al., Guidelines for the management of severe traumatic brain injury. II. Hyperosmolar therapy., J. Neurotrauma. 24 Suppl 1 (2007) 14-20. https://doi.org/10.1089/neu.2007.9994.
- Cooper DJ, Myles PS, McDermott FT, Murray LJ, Laidlaw J, Cooper G, et al., Prehospital Hypertonic Saline Resuscitation of Patients with Hypotension and Severe Traumatic Brain Injury: A Randomized Controlled Trial. JAMA. 2004; 291: 1350-1357.
- Berger C, Sakowitz OW, Kiening KL, Schwab S, Neurochemical monitoring of glycerol therapy in patients with ischemic brain edema. Stroke. 2005; 36: 4-6.
- 17. Kaal ECA, Vecht CJ. The management of brain edema in brain tumors, Curr Opin Oncol. 2004; 16: 593-600.
- French LA, Galicich JH. The Use of Steroids for Control of Cerebral Edema, Neurosurgery. 1964; 10: 212-223.
- Rabinstein AA. Treatment of Cerebral Edema, Neurologist. 12 (2006) 59-73. https://doi.org/10.1097/01.nrl.0000186810.62736.f0.
- and L.C. G. Landoni, A. Zangrillo, Annual Update in Intensive Care and Emergency Medicine 2012 Non- invasive Ventilation Outside the ICU, Updat. Intensive Care Emerg. Med. (2012) 29-37. https:// doi.org/10.1007/978-3-642-25716-2.
- Wiener J, McIntyre A, Janzen S, Mirkowski M, MacKenzie HM, Teasell R, Opioids and cerebral physiology in the acute management of traumatic brain injury: a systematic review, Brain Inj. 2019; 33: 559-566. https://doi.org/10.1080/02699052.2019.1574328.
- Zhang Z, Guo Q, Wang E. Hyperventilation in neurological patients: From physiology to outcome evidence, Curr Opin Anaesthesiol. 2019; 32: 568-573.
- Raichle ME, P. F. Hyperventilation and Cerebral Blood Flow, J. Neurosurg. 3 (1991) 556–575.
- Heffner JE, Sahn SA, Controlled Hyperventilation in Patients With Intracranial Hypertension: Application and Management, Arch Intern Med. 1983; 143: 765-769.
- Godoy DA, Seifi A, Garza D, Lubillo-Montenegro S, Murillo-Cabezas F. Hyperventilation therapy for control of posttraumatic intracranial hypertension. Front Neurol. 2017; 8: 1-13.
- Brandi G, Stocchetti N, Pagnamenta A, Stretti F, Steiger P, Klinzing S. Cerebral metabolism is not affected by moderate hyperventilation in patients with traumatic brain injury, Crit Care. 2019; 23: 1-7.
- Yundt KD, Diringer MN. The use of hyperventilation and its impact on cerebral ischemia in the treatment of traumatic brain injury. Crit Care Clin. 1997; 13: 163-184.
- 28. Stocchetti N, Maas AIR, Chieregato A, Van Der Plas AA, Hyperventilation in head injury: A review. Chest. 2005; 127: 1812-1827.
- Hart MG, Walker M, Dickinson HO, Grant R. Surgical resection and whole brain radiation therapy versus whole brain radiation therapy alone for single brain metastases. Cochrane Database Syst. Rev. 2005; 2005(1).

- Hatiboglu MA, Wildrick DM, Sawaya R. The role of surgical resection in patients with brain metastases, Ecancermedicalscience. 2013; 7: 1-13.
- Smith M. Refractory intracranial hypertension: The role of decompressive craniectomy. Anesth Analg. 2017; 125: 1999-2008.
- Sahuquillo J, Dennis JA. Decompressive craniectomy for the treatment of high intracranial pressure in closed traumatic brain injury, Cochrane Database Syst Rev. 2019; 2019.
- Bender A, Heulin S, Röhrer S, Mehrkens JH, Heidecke V, Straube A, ET AL. Early cranioplasty may improve outcome in neurological patients with decompressive craniectomy, Brain Inj. 2013; 27: 1073-1079.
- Polin Rs, Shaffrey ME, Bogaev CA, Tisdale N, Germanson T, Bocchicchio B, et al. Decompressive bifrontal craniectomy in the treatment of severe refractory posttraumatic cerebral edema, Neurosurgery. 1997; 41: 84-94.
- Aarabi B, Hesdorffer DC, Ahn ES, Aresco C, Scalea TM, Eisenberg HM, Outcome following decompressive craniectomy for malignant swelling due to severe head injury. J Neurosurg. 2006; 104: 469-479.
- Kurland DB, Khaladj-Ghom A, Stokum JA, Carusillo B, Karimy JK, Gerzanich V, et al. Complications Associated with Decompressive Craniectomy: A Systematic Review. Neurocrit. Care. 2015; 23: 292-304.
- Grindlinger GA, Skavdahl, Ecker RD, Sanborn MR. Decompressive craniectomy for severe traumatic brain injury: clinical study, literature review and meta-analysis. Springerplus. 2016; 5.
- Ojo OA, Asha MA, Bankole OB, Kanu OO. Improvised external ventricular drain in neurosurgery: A Nigerian tertiary hospital experience. J Neurosci Rural Pract. 2015; 6: 304-8.
- Sharma A. Raised Intracranial Pressure and its Management, JK Sci. J. Med. Educ. Res. 1999; 1 :13-21.
- Tudor KI, Tudor M, Mccleery J, Car J. Endoscopic third ventriculostomy (ETV) for idiopathic normal pressure hydrocephalus (iNPH). Cochrane Database Syst Rev. 2015; 2015.
- Kim HS, Park JB, Gwak HS, Kwon JW, Shin SH, Yoo H. Clinical outcome of cerebrospinal fluid shunts in patients with leptomeningeal carcinomatosis. World J Surg Oncol. 2019; 17: 1-8.
- Beller EM, van Driel ML, Mcgregor L, Truong S, Mitchell G. Palliative pharmacological sedation for terminally ill adults. Cochrane Database Syst Rev. 2017; 2015.
- Bobb B, A Review of Palliative Sedation. Nurs Clin North Am. 2016; 51: 449-457.
- Alonso-Babarro A, Varela-Cerdeira M, Torres-Vigil I, Rodríguez-Barrientos R, Bruera E. At-home palliative sedation for endof-life cancer patients, Palliat. Med. 2010; 24: 486-492.
- Garetto F, Cancelli F, Rossi R, Maltoni M. Palliative Sedation for the Terminally Ill Patient. CNS Drugs. 2018; 32: 951-961.